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TAIZHOU DA WANG PLASTIC & STEEL CO., LTD.
NO.15, INNOVATION AVENUE, GAOGANG DISTRICT, TAIZHOU, CITY, JIANGSU PROVINCE,

CHINA

The following sample(s) was/were submitted and identified by the client as:

Sample Description
Style No.

Manufacturer

Country of Origin
Country of Destination
Sample Receiving Date
Testing Period

Test Performed

Test Requested

Test Result(s)

Conclusion

Signed for and on behalf of

1 AL-343H ALUMINIUM CHAIR-BASE

: AL-343H

: TAIZHOU DA WANG PLASTIC & STEEL CO., LTD.

:CHINA

: GLOBAL

:MAY 10, 2018

:MAY 10,2018 TO MAY 17,2018

: SELECTED TEST(S) AS REQUESTED BY APPLICANT

: BASE TEST — STATIC (ANSI/BIFMA X5.1-2017 APPENDIX C)

: FOR FURTHER DETAILS, PLEASE REFER TO THE
FOLLOWING PAGE(S)

: THE SUBMITTED SAMPLE MET THE TEST REQUIREMENT.
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SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

L

Melody Zhang
Authorized Signatory
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Test Conducted:
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ANSI/BIFMA X5.1-2017: General-Purpose Office Chair— American National Standard For Office Furniture

Testing Condition

Nos. of Specimen

All the physical test is carry out in indoor ambient.

1pc.

Type of Chair /

Test Result Pass

Test Property Test Method Test Principle / Requirements Results
Informative - ANSI/BIFMA No sudden and major change in the structural

Base Test — Static

X5.1 -2017 Appendix C integrity under 11,120 N (2500 Ibs.) compression for

1 min. The weight is then removed and reapplied for
1 min. The center column may not touch the test
platform during load applications.

i, |4 Buiding, No.889, Yishan Road,

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
aoverleaf, avallable on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic ncumanls at tt TIwww.s s com 'en/Terms-an Candltmns.’Terms B‘Dacumenl as x
Attention Is drawn to the ion of liability, fica issues defined therein.

advised that information contalned hereon reflects the Companya findings at lha time of its intervention only and wwthln the Iimits nf
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction decuments. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for?ery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days on

Attention: To check the a
or email: CN.Doccheck@

niy.
Imn \cwryn testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 14

ul DmﬁShmgl‘Bl. China 200233 t (86)4009609661  f (86-21)61156899 WWW.S@Sgroup.com.cn

hE - L - HICEHILE80S4SE  HEM: 200233 t (86)4009609661  f (86-21)61156899 € sgs.china@sgs.com
T
Member of the SGS Group (SGS SA)




Test Report No.: SHHL1805023634F T Date: MAY 17,2018  Page: 3 of 3

Sample Photo:
Received sample

SGS authenticate the photo on original report only

***End of Report*™*
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